
Christopher M. Arfaa 
Director, Corporate Counsel 
1 Water Street 
Camden, NJ 08102 

O 856.955.4116 

 

  

 
 
 
April 19, 2024 
 
 
Hon. Sherri L. Golden 
Secretary 
Board of Public Utilities 
44 South Clinton Ave, 1st Floor 
P.O. Box 350 
Trenton, NJ 08625-0350 
 
Re: I/M/O the Petition of New Jersey-American Water Company, Inc. for 

Authorization to Implement a Resiliency and Environmental System 
Investment Charge (RESIC) - Foundational Filing 
BPU Docket No. WR2404____ 

 
Dear Secretary Golden: 
 
On behalf of New Jersey-American Water Company (“NJAWC”), enclosed herewith is 
NJAWC’s filing in the referenced matter.  The filing consists of the Foundational Filing 
required pursuant to N.J.S.A. 48:2-21 and P.L. 2023, c.315 for authorization to implement 
[...]
Treatment Plant (“OSWTP”) source of supply is provided by five Kirkwood-Cohansey Formation Wells. 

The Union Beach System is a public water system located within the Coastal North operating area of New 

Jersey American Water. Union Beach Borough is in northern Monmouth County. It is bounded by Raritan 

Bay to the north, Hazlet Township to the east and south, and Keyport Borough to the west. Union Beach is 

supplied solely from interconnections with the neighboring Shorelands System.  There are no other sources 

of supply for the system, except an emergency interconnection with the Keyport Borough water system. 

NJAWC acquired the Shorelands Water system in 2017 serving residents in the Bayshore communities of 

Hazlet, Holmdel, Union Beach, Keyport and Aberdeen, delivering approximately two billion gallons of water 

to customers annually. The Shorelands System supply consists of seven wells at two water treatment plants 

and transfers at three locations from NJAWC’s Coastal North System.  Four wells are drilled in the Upper 

PRM aquifer, and three wells are drilled in the Middle PRM aquifer; all wells are in Critical Area 1. 

The New Egypt System is in the far western part of Ocean County in central New Jersey. It is approximately 

6.5 miles from NJAWC’s Mt. Holly System. The New Egypt System provides water service to the Town of 

New Egypt and parts of Plumsted Township. The wells are drilled in the Englishtown aquifer and have 

acceptable water quality. Treatment consists of sodium hypochlorite for disinfection and Klenphos for iron 

sequestering. 

The Deep Run water system is in northwestern Ocean County on the border with Monmouth County 

providing water service to approximately 250 residential customers. The system uses treated groundwater 

pumped from five on-site wells that access the Mount Laurel Wenonah Aquifer. 

6.2  Operating Area-Specific Issues  
New Jersey American Water owns and operates three (3) surface water treatment plants (Swimming River, 

Oak Glen and Jumping Brook), which account for most of the supply to its Coastal North Water System in 

Monmouth County, NJ. Treatment improvements at the surface water treatment plants and at several well 

stations are needed to improve water quality and recover declining capacity, distribution pumping, storage 

and gradient realignment projects are recommended to more effectively use system storage, improve water 

distribution, address projected pumping capacity deficits, control leakage rates and enhance energy 

efficiency, and auxiliary power upgrades are recommended at critical facilities.   

Facility Master Plans for the water treatment plants have exposed plant deficiencies which require major 

treatment plant upgrades. For example, the Jumping Brook Water Treatment Plant existing clearwells are 

undersized. Under the Surface Water Treatment Rule, 3-log inactivation of Giardia is required for plants 

treating surface water. The plant is granted a 2.5-log credit for conventional filtration but the clearwells are 

of insufficient size to achieve the additional 0.5-log credit through chemical disinfection. To achieve the 



New Jersey-American Water Company, Inc. 

2024 RESIC Foundational Filing 

 

Section 6. Coastal Operating Area - Page 47 

required disinfection, chlorine is applied within the pretreatment system. Chlorine is also used to oxidize 

manganese in the pre-treatment process. Due to continuous exposure to free chlorine, especially during 

pre-treatment, plant effluent and distribution samples exhibit elevated concentrations of disinfection 

byproducts, specifically total trihalomethanes (“TTHMs”).  Although JBWTP has historically complied with 

the requirements of EPA’s Stage 2 Disinfection Byproduct Rule, in 2018, effluent from the JBWTP and 

several distribution system sample sites experienced elevated TTHMs. The 3rd and 4th quarter TTHM 

samples were near or above 100 parts per billion (ppb) at three distribution sites, resulting in several 

operational evaluation level exceedances.  

The JBWTP’s Purification Units (constructed in 1963) are approaching the end of their useful life. 

Catastrophic failure of the nearly 60-year-old purification units would impact NJAWC and its customers by 

potentially shutting down the plant while repairs are made. Additionally, the JBWTP utilizes chlorine gas. 

Although the plant is equipped with an emergency chlorine gas scrubber, there is still a risk that a chlorine 

gas leak could occur and cause harm to workers, the public and the environment. It is recommended that 

the chlorine gas system be replaced with a bulk sodium hypochlorite system. 

The RESIC program for this area will address the primary needs of the operating area including reliable 

capacity deficit, water treatment enhancements to comply with primary and secondary regulations as well 

as proposed regulations for emerging contaminants such as perfluorinated compounds and 1,4 dioxane, 

SCADA deficiencies, system reliability, booster station improvements, plant deficiencies, and safety 

concerns associated with the storage and handling of chlorine gas.   

6.3  Proposed RESIC Projects 
A list of RESIC-eligible projects proposed to be completed is shown in Appendix A. Once completed, these 

projects will result in enhanced water quality and improved safety and reliability.  

An example of one the largest RESIC projects in the Coastal North Operating area is the Jumping Brook 

Facility Improvements project. The JBWTP needs the following work to help ensure it continues to meet 

both current and proposed regulatory requirements into the future, to replace obsolete equipment and 

improve chemical safety. Most of these upgrades focus on regulatory compliance (clearwell, chemical feed) 

as well as resiliency (pumps, electrical systems, and communications). Major scope of the project are as 

follows: 

1.  Construct a new cast-in-place (CIP) concrete below grade clearwell (0.75-MG usable volume) 

with two independent cells, and serpentine interior baffles for final disinfection and finished 

water storage. 

2.  Construct a new building adjacent to the proposed clearwell to house a High Service Pump 

Station (“HSPS”), UV disinfection system, and chemical storage and feed facility for sodium 



New Jersey-American Water Company, Inc. 

2024 RESIC Foundational Filing 

 

Section 6. Coastal Operating Area - Page 48 

hypochlorite, liquid ammonium sulfate and sodium permanganate. The proposed building shall 

include structural, process, mechanical, instrumentation and control (“I&C”), and electrical 

systems necessary for a complete installation. 

3.  Provide low lift transfer pumps, high service pumps and UV disinfection equipment. 

4.  Provide electrical power to power high service pumps, UV reactors and other equipment in the 

building. from existing switchgear located at the WTP. Transformers and switchgear shall be 

adjacent to the building. (Note: Standby power for the high service pumps, UV reactors and 

other equipment in the building will also be provided from the generator located at the WTP via 

the existing switchgear). 

5.  Provide revisions to the existing power distribution system associated with the WTP’s 

equipment including demolition, replacement, reconnections, and other modifications. 

6.  Install permanent sodium hypochlorite, liquid ammonium sulfate and sodium permanganate 

storage and feed equipment. 

7.  Modify existing liquid ammonium sulfate room to store and feed sodium hypochlorite. 

8.  Demolish the existing dividing wall between the chlorinator room and the chlorine container 

room to form the new electrical room. 

9.  Convert existing HSPS to a transfer station to convey combined filter effluent to the new 

clearwell. 

10.  Install a new 36-inch diameter transfer line and two new 30-inch finished water transmission 

lines across the Jumping Brook. 

11.  Install new feed piping and accessories from all feed pumps to the application points. 

12.  Replace aged belt filter press. 

13.  Provide new control systems and make electrical upgrades to support all equipment, lighting, 

and ventilation for the entire JBWTP.  

 



New Jersey-American Water Company, Inc. 

2024 RESIC Foundational Filing 

 

Section 7. Wastewater Systems – Statewide - Page 49 

SECTION 7. WASTEWATER SYSTEMS - STATEWIDE 

7.1.  Overview 
The Company provides wastewater services to about 64,200 customers in 31 wastewater systems across 

the state, ranging from Cape May County in the state's southern part to Bergen, Morris, and Warren 

counties in the north. Twenty-one (21) systems include both wastewater collection and treatment whereas 

the remaining 10 are collection only provided in Table 7.1. These WW systems are categorized in three 

groups: 

Group 1 – Mostly mid-size municipal based collection-only systems without any wastewater treatment 

ranging from 55 to 16,400 customer connections. They all have one or more connection points that convey 

collected wastewater from the Company-owned collection system to a regional sewerage authority.  The 

overall length of the sewer mains (gravity and force) in this group ranges from 2 miles to 140 miles for a 

total of 408 miles. 

Group 2 – Two mid-sized municipal based wastewater systems that provide both wastewater collection and 

treatment. These range in size from 2,900 to 5,400 customer connections comprising the EDC and Long 

Hill wastewater systems. These systems have NJAWC’s largest rated wastewater treatment plants; 2.1 

MGD at EDC and 2.8 MGD at Long Hill. The overall length of the sewer mains (gravity and force) in this 

group ranges from 39 miles to 60 miles for a total of 99 miles. 

The existing Long Hill Wastewater Treatment Plant provides advanced treatment and consists of an influent 

pumping system, two (2) rotating drum screens, two (2) oxidation ditches, two (2) final clarifiers, four (4) 

sand filters, a post aeration system, and an ultraviolet disinfection system. The final effluent flows into the 

Passaic River. In addition to the main treatment train components, solids are handled in a separate 

treatment train consisting of a sludge storage tank, a rotary drum thickener, and a thickened sludge holding 

tank. Sludge is trucked off site for disposal. 

The collected waters from Schley Mountain Road Pump Station and Route 206 Pump Station converge 

into an equalization tank at the EDC Wastewater Treatment Plant before being fed into a division box and 

four process trains to treat the wastewater. Wastewater flows from the Bedminster Sanitary Sewerage 

Transmission System (SSTS) Pump Station and is discharged into the headworks screening building after 

the equalization tank. 

The EDC Wastewater Treatment Plant has four identical biological process trains (each train includes a 

fermentation tank, a first anoxic tank, an oxidation ditch, a second anoxic tank, and a re-aeration tank) used 

to treat wastewater. These biological process trains separate after the headworks screening phase and 

operate independently of each other after that point.  After the equalization tank, wastewater proceeds 

through the clarifier which is used to remove solid particulates and suspended solids from liquid for 



New Jersey-American Water Company, Inc. 

2024 RESIC Foundational Filing 

 

Section 7. Wastewater Systems – Statewide - Page 50 

clarification and/or thickening. Water from the clarifier then flows through a sand filter which further removes 

total suspended solids (“TSS”) that did not settle out in the clarifiers. After the sand filter, the wastewater 

then proceeds through the UV disinfection area that uses vertically mounted UV bulbs to kill bacteria such 

as E. coli in the water stream before discharge. The last step of the wastewater process is the post-aeration 

tank that injects dissolved oxygen back into the water to increase the health of the water. Following the 

post-aeration tank, the final effluent is discharged into a stream. 

Group 3 – Is comprised of mostly legacy subdivision/development-based systems acquired from Applied 

Wastewater Management (AWM) in 2010, including the Pottersville wastewater system which was acquired 

in 2008.  All but one of these wastewater systems include both collection and treatment serving between 

40 and 1,300 customer connections. This group also includes a very small force main system at the Port 

Colden Mall in Washington Township. While this group includes some 20 wastewater systems, the 

aggregate total customer connections is approximately 5,300.  These systems, with a few minor exceptions, 

serve fewer than 500 customers each with an average of 275 customers per system.  The systems are 

mainly in central New Jersey, with three systems in South New Jersey and one on the coast.  The overall 

length of the sewer mains (gravity and force) in this group ranges from less than one mile to 13 miles for a 

total of approximately 69 miles. 

The statewide operating wastewater systems provide wastewater service to customers by collecting 

wastewater from customer premises via collection systems, where collected wastewater is either conveyed 

to a regional sewerage authority or treated at a Company WWTP.  The Company owns and operates many 

WWTPs, lift stations, and about 576 miles of wastewater mains. While the various wastewater collection 

systems were constructed over many decades, the AWM legacy wastewater systems were mostly 

constructed in the 1980s, 90s, and 2000s. There are eight (8) membrane bioreactor treatment plants, six 

(6) extended aeration plants, four (4) sequencing batch reactor plants, and one (1) lagoon plant. Disposal 

beds are used to discharge groundwater by most of the systems, though four (4) systems use outfalls for 

surface water discharge, and two (2) use infiltration and percolation ponds for groundwater discharge. The 

systems are mainly in Central New Jersey, with one plant on the coast. In total, the Company’s assets 

include 21 WWTPs listed in Table 7.2, 77 wastewater lift stations. 

Table 7.1 – Statewide Operating Wastewater Systems’ Characteristics (2023) 
System County Connections Capacity1  

Egg Harbor City Sewer System Atlantic County 1581 n/a 

Ramapo River Reserve WW System Bergen County 400 0.114 

Homestead Sewer System Burlington County 1306 0.250 

Mapleton Sewer System Burlington County 971 0.376 

Haddonfield Sewer System Camden County 4590 n/a 



New Jersey-American Water Company, Inc. 

2024 RESIC Foundational Filing 

 

Section 7. Wastewater Systems – Statewide - Page 51 

System County Connections Capacity1  

Mount Ephraim Sewer System Camden County 1780 n/a 

Avalon Country Club Sewer System Cape May County 211 0.067 

Ocean City Sewer System Cape May County 15,521 n/a (~4MGD) 

Elk Sewer System Gloucester County 55 n/a 

Brass Castle Sewer System Hunterdon County 70 0.022 

Crossroads at Oldwick System Hunterdon County 75 0.023 

Fawn Run Sewer System Hunterdon County 52 0.019 

Glen Meadows/Twin Oaks System Hunterdon County 58 0.025 

Lookout Pointe Sewer System Hunterdon County 55 0.016 

Pottersville Sewer System Hunterdon County 107 0.048 

Village Square Sewer System Hunterdon County 39 0.016 

Adelphia Sewer System Monmouth County 3,877 n/a 

Beacon Hill Sewer System Monmouth County 471 0.104 

Country Oaks Sewer System Morris County 166 0.050 

Four Seasons at Chester System Morris County 120 0.029 

Jefferson Peaks Sewer System Morris County 408 0.125 

Long Hill Sewer System Morris County 2,894 2.8 

Morris Chase Sewer System Morris County 282 0.081 

Deep Run Sewer System Ocean County 245 0.026 

Lakewood Sewer System Ocean County 16,424 n/a (~5 MGD) 

Bound Brook Sewer System Somerset County 2,900 n/a 

EDC Sewer System Somerset County 5,400 2.1 

Hillsborough Chase Sewer System Somerset County 104 0.038 

Somerville Sewer System Somerset County 3,843 n/a 

Hawk Pointe Sewer System Warren County 122 0.082 